
 

Works Approval: W6051/2017/1 

IR-T04 Decision Report Template v2.0 (July 2017)  i 

 

 

 

Application for Works Approval Amendment  

Division 3, Part V Environmental Protection Act 1986 

Works Approval Number W6051/2017/1  

  

Works Approval Holder 

 

Pilgangoora Operations Pty Ltd 

ACN 616 560 395 

   

File Number DER2017/000317 

  

Premises Pilgangoora Lithium-Tantalum Project 

Mining Tenement M45/1256 and L45/147 

MARBLE BAR WA 6760  

 
  

 

Date of Report 18 October 2019 

Status of Report Final 

 

  

Decision Report Government of Western Australia 
Department of Water and Environmental Regulation 



 

Works Approval: W6051/2017/1 

IR-T04 Decision Report Template v2.0 (July 2017)  ii 
[...]
and bunding) to exclude stock from the entire mining operation.  No firebreak will be constructed 
around the landfill due to the moving and advancing faces of the Monster South WRD. 10mm 
of clean fill will be applied at least weekly, to ensure that the waste is completely covered and 
that no waste is exposed. 
 
Unserviceable tyres shall be transported to a designated area within the approved waste rock 
dump disturbance footprint. They shall be stacked appropriately and periodically buried in 
accordance with Regulation 14(2) of the EP Regs. Where possible, PML will remove tyres offsite 
for recycling to reduce the volume of waste to landfill. Some larger tyres will be utilised as road 
direction/separation markers on haul roads. These will be removed at closure and buried.   

 Mobile crushing and screening plant (construction purposes only) 

At the commencement of construction, crushed rock for aggregate in concrete batching and 
other requirements (roads, hardstand areas, etc) will be sourced from existing quarries off-site 
and transported to the Project. 
As suitable rock is exposed by stripping of overburden from the site open pits, suitable benign 
waste rock will become the source for the crushing and screening plant for aggregate 
production. 
A maximum of 50,000m3 of rock will pass through this mobile unit.  This mobile plant will be 
removed on completion of construction activities. 

4.3.3 

4.3.4 



 

35 

 Bulk storage of chemicals and treatment of hydrocarbon contaminated 
water 

Diesel fuel will be delivered by road trains and stored in above ground self-bunded fuel storage 
tanks within the bulk fuel facility area (fuel farm). 
 
A bunded concrete pad with a drain will be constructed at the tanks for both fast-fill (haul packs) 
and light vehicle refuelling. The pad will also be the location for refuelling the tanks from fuel 
tanker road trains. The drain from this bunded concrete pad drains from below the refuelling 
grates and the self-bunded tank sumps to a local sump. The local sump contents are then 
pumped to the Power Station oil - water separator (diesel fuel farm).  
 
There will be two oil - water separators operational on site (to enable wastewater reuse or for 
dust suppression). One is designated for the truck wash and will be located at the workshop. 
The second will be located at the power station in the diesel fuel farm area. Both oil-water 
separators will treat hydrocarbon waste to a maximum total petroleum hydrocarbon (TPH) 
concentration of <15mg/L which will be monitored monthly. The treated oily water from both oil 
- water separator systems will be pumped to a holding tank, collected by truck and unloaded 
into the vehicle wash water area / sump or dust suppression Raw Water Tank. 
 
Equipment wash down areas will be contained on an impervious pad, such as reinforced 
concrete or plastic liner (for temporary facilities), with a perimeter kerb or bund wall.  
Wash down pads will drain to a collector sump which will then transfer wastewater to an oil-
water separator for treatment.  
 
Washdown from hardstand areas (e.g. workshop area floors) will be directed to the truck wash 
oil-water separator for treatment. Collected sludge will be removed from the settling sump and 
transported to the bioremediation pad on-site.  
 
Coolants, lubrication and hydraulic oils for servicing the mobile fleet will be stored within 
workshop, maintenance and reagent areas. All fuel storage and dispensing facilities will be 
constructed and managed in accordance with the ‘Australian Standard for Storage and Handling 
of Flammable and Combustible Liquids’ (AS 1940-2004).  All of these materials will be stored 
on drip trays or within steel or concrete bunded areas.  
 
The site will contain two secondary containment systems by way of sedimentation traps, one at 
the processing plant area and a second at the mining contractor’s area. Hydrocarbon and 
chemical waste not contained in large stormwater events will be captured in either sediment 
trap systems. Both sediment trap systems overflow to natural tributaries. These sediment basins 
will be inspected as required, and before known significant rainfall events to ensure they are 
capable of functioning to remove sediment during high-rainfall events. PML will establish surface 
water monitoring sites, prior to the construction of the basin structures which will include sites 
upstream and downstream of the (entire) operation.  

 Sewage facility 

The WWTP is a Moving Bed Bioreactor system designed to treat up to 100 m3 of effluent per 
day, however is not anticipated to operate at this output level. The WWTP will treat sewage from 
the 300 person village. The WWTP will come to the Premises fully assembled; factory tested 
and water treatment cultures generated off site with the suppliers having commissioned it ready 
for operations. 
 
Throughput is based on the 300 room camp at full occupancy with an input rate of 250 litres per 
person per day (taking into account camp ablutions, kitchen and washing facilities, as well as 
ablutions at the mine site) for a maximum output of 75 m3 per day expected. 

4.3.5 

4.3.6 



 

36 

Tanks will be fitted with high levels alarms wired to alert of overflows, and a flow meter will be 
operational between the WWTP outflow point and the spray field to record the WWTP output 
flow rate. There is 2 days (tank volume) storage available, should the camp be at maximum 
capacity and the WWTP require fixing. 

 
Sludge will be stored in a Sludge Thickening Tank and removed offsite by mobile tanker. 
 
Treated sewage mixed with brine from the Camp Reverse Osmosis (RO) plant will be 
discharged via a HDPE pipeline PN12.5 to a 3.04ha spray irrigation area containing 30 irrigation 
impact sprinkler heads. The spray field will be located north of the village. The expected effluent 
discharge quality is shown in Table 11. 
 
The depth to groundwater within the vicinity of the WWTP area (and spray field) is approximately 
15m. This has been measured from the closest bore. This facility will be fully fenced. 

The design details for the Accommodation Camp WWTP are as follows: 

• 1 x Moving Bed Bio Reactor -0100-C-X-X-X with less than 100 m3/day treatment capacity.  

• 5 x PSPS-02-2-X-C-X-X  

• 1 x 50 kL Balance tank fitted with high level alarm wired to visual strobe light and sounder 
to alert of overflows 

• 1 x 50 kL Treated effluent / Irrigation tank fitted with high level alarm 

• 1 x Irrigation pump skid 

• 1 x sludge thickening tank 

• WWTP containerized with external pump skids and tanks 

• Flow meters to be installed at influent inlet point and effluent egress point  

• The WWTP will be constructed to meet the following water quality emission standards: 

 Biochemical Oxygen Demand <20mg/L 

 Total Suspended Solids <30mg/L 

 Total Nitrogen <30mg/L 

 Total Phosphorus <7.5mg/L 

 Chlorine Residual >0.2-2mg/L 

 pH 6.5-8.5 

 E.coli <1000cfu/100mL 

• Stock exclusion fence surrounding entire WWTP facility  

• Tie-in with Camp RO brine stream at the treated effluent irrigation tank 

  



 

37 

Table 11: WWTP Manufacturer Design Details  

 

4.4 All Infrastructure 
The Pilgangoora facility infrastructure, as it relates to Categories 5, 52, 54, 64, 70 and 73 
activities, is detailed in Table 12 and with reference to the proposed site layout (Figure 2). 

Table 12: Pilgangoora facility Category 5, 12, 52, 64, 70, 73 and 54 infrastructure 

 Infrastructure  

 Prescribed Activity Category 5 

Lithium and tantalum bearing ore is to be processed to produce lithium and tantalum-niobium concentrate fines for the 
chemical and technical grade markets. Tailings will be thickened and disposed of to an integrated waste landform TMF. 

1 Processing Plant designed to process 2 Mtpa, beneficiating run-of-mine ore to a 6% lithium concentrates 
fines and a tantalum-niobium concentrate fines: 

• Concrete pad bunded with containment capacity equivalent to 110% of the capacity of all tanks; 

• Electric sump pumps; 

• Primary/Secondary/Tertiary crushers; 

• Wet screener; 

• Two stages of Dense Media Separation; 

• Wet spiral concentrators; 

• Four vibrating feeders; 

• High Pressure Grinding Roll; 

• Stage 1 Feed Preparation screener; 

• Four Stage 1 Cyclones; 

Influent Quality Type Domestic strength sewage 

Temperature 25 - 3o•c 

pH 6-5 - 8.5 

BOD 150 - 500 mg/L 

TSS 150 - 400 mg/L 

T-N < 50 mg/L 

T-P < 15 mg/L 

TDS < 1,000 mg/L 

Product Quality Risk Level Low (Class C) 

BOD < 20 mg/L 

TSS < 30 mg/L 

pH 6.5-8.5 

T-N < 40 mg/L 

T-P < 10mg/L 

E. Coli < 1,000 CFU/100 ml 

Free Chlorine 0.2 - 2 mg/L 

Plant Capacity 100m3 per day 

Assembly Containerised MBBR, with external pump skids and tanks 

MAK Model No. 1 x MBBR-0100-C-X-X-X 
5 x PSPS-02-2-X-C-X-X 
1x 50 kl Balance Tank 
1x 50 kl Treated EffluenUlnigation Tank 
1 x Irrigation Pump Skid 



 

38 

 Infrastructure  

• Grinding Mill; 

• One Stage 2 Cyclone; 

• Wet spiral concentrators; 

• Cleaner spirals; 

• Cleaner scavenger spirals; 

• Low intensity magnetic separator; 

• Rougher and cleaner wet shaking tables; 

• Primary hydrocyclones; 

• Floatation circuit; 

• Tailings thickener; 

• Ball mill; 

• Spodumene concentrate thickener; 

• Pressure filter; 

• Spray/ sprinkler systems; and  

• Stockpiles 

2 Tailings Management Facility: 

• Cell 2, Stages 1A and 1B; 

• Minimum crest width of 40m; 

• Waste landform type facility; 

• Central decant water pond; 

• Associated pumps/piping with pressure transmitters 

3 Control System 

4 Process water pond consisting of two cells lined with minimum 1.8 mm thick HDPE liner 

5 Sedimentation pond 

6 Chemical storage within the workshop area: 

• Concrete bunded area containing plinths for the location of isotainers, mixing tanks and storage 
tanks located within the processing plant area; 

• Transfer pumps/pipelines fitted with pressure transmitters; 

• Isotainers will contain the following liquids: 

• 28kL Sodium hydroxide (50% w/w) (33m3 per month)  
• 28kL Sodium silicate (43% w/w) (26m3 per month)  
• 28kL Flotinor 7179 (as supplied) (300m3/month)  
• 1000L IBC sulphuric acid (98% w/w) (estimate 20m3/ month, if required)  
• 50m3 sodium lignosulphonate mixing tank (25% w/v sodium lignosulphonate)  
• 50m3 sodium lignosulphonate solution storage tank (25% w/v sodium lignosulphonate). 

• Dry reagents stored in a storage shed: 

• Sodium lignosulphonate (1000kg bags) (40 tonnes per month)  
• Magnafloc 333 flocculant (3 tonnes per month)  
• Ferrosilican in bulka-bags (35 tonnes per month) 

7 Mobile Crushing and Screening Facility: 

• Design capacity of 300 tonnes per hour with a nominated throughput of up to 1,000,000 tonnes per 



 

39 

 Infrastructure  

annum.   

•  Consists of crushing, screening and stacker units. 

•  Equipped with a dust suppression system. 

8 Stage 2 Processing Plant: 

• Capable of processing 3 Million tonnes per annum (Mtpa) 

• Primary/Secondary/Tertiary crushers 

• Wet screener 

• Two stages of Dense Media Separation 

• Wet spiral concentrators 

• Four vibrating feeders 

• High Pressure Grinding Roll 

• Stage 1 Feed Preparation screener 

• Four Stage 1 Cyclones 

• Grinding Mill 

• One Stage 2 Cyclone 

• Wet spiral concentrators 

• Cleaner spirals 

• Low intensity magnetic separator 

• Rougher wet shaking tables 

• Primary hydrocyclones 

• Flotation circuit 

• Tailings thickener 

• Ball mill 

• Spodumene concentrate thickener 

• Pressure filter 

• Tantalite dressing facility 

• Spray/ sprinkler systems in crushing circuit 

• Plant to be constructed on a concrete pad and concrete bunded with a containment capacity 
equivalent to 110% of the capacity of largest tank 

• Electric sump pumps installed in the concrete flooring to collect and pump any spilled material back 
into the process stream 

• Pipelines fitted with pressure transmitters at both ends of pipelines with alarms to indicate variation in 
flow pressure 

Isotainers, mixing tanks and storage tanks will be located on a concrete bunded area with plinths 
within the Processing Plant area  

• Spray/sprinkler systems installed at the crusher conveyor transfer points 

 Prescribed Activity Category 52 

Dual fuel natural gas/diesel power plant of 153.7 MW and 2.9 MW standby 

1 7 x 2500 kVA, 2 x 1300 kVA and 1 x 3100 KvA generators giving a capacity of 23,200 kVA. 

Particulate Matter (PM) 

QSK78-G9: 0.1 g/bhp-h or 0.46 g/min 

QSV91G: n/a 

HSK78G: n/a 

VOC 

QSK78-G9: 0.14 g/bhp-h or 6.48 g/min 



 

40 

 Infrastructure  

QSV91G: 3.04 g/bhp-h or 141.88 g/min 

HSK78G: 2.7 g/bhp-h or 126.09 g/min 

Data offered for QSK 78 Diesel Genset, data is based on Tier-1 Emissions.  FROM A111380 

(‘n/a’ means the concentration is insignificant and hence not measured) 

2 Compressed natural gas daughter station 

3 Control System to monitor efficiency of the system 

4 Trailer mounted self-contained 350 m3 gas in bullet type vessels (18 hour supply of gas) 

7 Oil tanks within concrete bunded areas 

8 Waste oil storage tank 

9 Used oil contaminated parts fully enclosed metal bin storage 

10 Oily water separator 

11 Sedimentation pond 

12 
Stage 2 Bulk Fuel Storage: 
• A total of 440 KL (m3) diesel storage capacity comprising: 

o 110 kilolitre (kL) (3 x 110kL) self bunded diesel tanks for mining fleet, stored at the mining 
contractors yard; and 

o 110 kL (1 x 110kL) sekf bunded diesel tank added to the existing fuel farm 
• 330 kL (3 x 110kL) self bunded diesel tanks for the power station 

13 
Stage 2 diesel generators at power station: 
• 7 x 2500 kVA generators giving a capacity of 17,500 kVA, increasing total power output to 32.5MW 
• The trailer-mounted self-contained gas supply will be increased from 350 m3 to 560 m3 to ensure that 

all generators have an 18-hour supply of gas 

 Prescribed Activity Category 64 

Putrescible and inert 100 tpa landfill facilities incorporated within the Monster South Waste Rock Landform (WRL), or 
West Waste Dump includes the disposal of unserviceable tyres. 

1 Putrescible and inert segregated trenches to maximum depth of 4m bgl. 

2 Each cell rock- bunded to prevent wind-blown rubbish from escaping across site 

 Prescribed Activity Category 70 

Crushing and screening of rock material is required for aggregate, sheeting and stemming material for blasting.  Up to a 
maximum of 50,000 tonnes is anticipated to go through the facility during construction. This mobile plant will be removed 
on completion of construction activities.  

1 One mobile crushing plant 

 Prescribed Activity Category 73 

Above ground self bunded fuel storage tanks to a total capacity of 1,036 m3 of diesel (in aggregate) 

1 440 kL (4 x 110kL) self bunded diesel tanks for mining fleet, located at the mining contractors yard 

2 26 kL (1 x 26kL) self bunded diesel tank for camp diesel supply, located at the camp 

3 550 kL (5 x 110kL) self bunded diesel tanks for power plant, located at the bulk fuel facility.  



 

41 

 Infrastructure  

4 20kL (1 x 20kL, the “day tank”) for the power station will be located in a concrete bund at the bulk fuel 
facility. 

 Prescribed Activity Category 54 

Moving sequence batch reactor (SBR) less than 125 m3/day treatment capacity WWTP, fully assembled and factory 
tested prior to site arrival 

1 Sequence Batch Reactor treatment facility 

2 Five packaged sewage pump stations 

3 200 kL Balance Tank 

4 300 kL Treated Effluent/Irrigation Tank 

5 Associated tanks and equipment 

3 High level alarms wired to visual strobe light and sounder to alert of overflows  

6 Sludge thickening tank 

7 WWTP inlet and outlet flow meters 

8 3.04ha spray irrigation area with 30 irrigation impact sprinkler heads and HDPE pipeline PN12.5, 
expanded to add an additional 1.69 ha and 18 additional impact sprinkler heads.  Total irrigation area 
4.73ha with 48 sprinkler heads 

9 Three strand perimeter fencing around the spray irrigation area and extension 

10 Capacity for two and a half days of contingency storage at full camp occupancy in the event of WWTP 